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B3R & (Testing Period)
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PR % % (Test Results)
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B2 % (Test Results)

Bl3E3% = (PART NAME)No. 1 © o FRap] (MIXED ALL PARTS)
i 3 2k + 3% 1R 5%
2 3 B ¥i Rl "
E
(Test Items) (Unit) (Method) ?ipﬁ; (R;suit)
o.
? fer= / Formamide (CAS No.: 75-12-7) mg/kg | 5% CNS 15493(% B104) » 2 § 48 & 45 5 89.5

/F ¥ &Rl / With reference to
CNS 15493 (2015). Analysis was
performed by GC/MS.

#as A/ Bisphenol A mg/kg |%% Part Il Section D2 of Testing 0.1 n.d.
Methods for Foodstuffs,

Implements, Containers and
Packaging, Toys, Detergents

JETRO, Japan External Trade
Organization, 2009. 14z 3 »Tic ik 4p
A8 B RA 7. / With
reference to Part II Section D2 of
Testing Methods for Foodstuffs,
Implements, Containers and
Packaging, Toys, Detergents

JETRO, Japan External Trade
Organization, 2009. Analysis was
performed by UPLC-MS/MS.

7% 4% / Soluble Antimony (Sb) mg/kg 5 n. d.
% M@/ Soluble Arsenic (As) mg/kg 2.5 n. d.
7 1142 / Soluble Barium (Ba) mg/kg | %5 CNS 15493 (X ®104#) - v £ s 10 n.d.
% 1148 / Soluble Cadmium (Cd) mg/kg %ig e RS 3’]1:’5?% T'ia(ICPéAgS)féfk 5 o
% 4% / Soluble Chromium (Cr) mg/kg féi;é éZgigg,r:nzisgfz &Zs \ 5 n. d.
%4/ Soluble Lead “(Pb) mg/kg  |performed by 1CP-AES. 5 n.d.
7% d1& / Soluble Mercury (Hg) mg/kg 5 n. d.
% s/ Soluble Selenium (Se) mg/kg 5 n. d.
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318 R
iRI3%58 ¥ Rl & *géf (Result)

(Test Items) (Unit) (Method) (MDL) o1

#F - " pe- 7 Ay / DBP (Dibutyl % 0.003 n. d.

phthalate) (CAS No.: 84-74-2)

AFZ LT F Y Ay / BBP (Butyl Benzyl % 0.003 n. d.

phthalate) (CAS No. : 85-68-7)

ME- PR (2-c¢ e A)Ay / DEHP % 0.003 n. d.

(Di- (2-ethylhexyl) phthalate) (CAS

No.: 117-81-7) %4 CNS 15138 (A B101&) » 4 4p

WE- v pa- B 5 / DIDP (Di-isodecyl y Bt/ &ierl. / Vith reference ©rrmy n.d.

hthalate) (CAS No.: 26761-40-0: to CNS 15138 (2012). Analysis was

2851574971) o ’ performed by GC/MS.

AMF- - B I P, / DINP (Di-isononyl % 0.01 n. d.

phthalate) (CAS No.:"28553-12-0;

68515-48-0)

AFZ PR & Ff5 / DNOP (Di-n-octyl % 0.003 n. d.

phthalate) (CAS No.: 117-84-0)

# 3x(Note) :
1. mg/kg = ppm; 0. 1wt% = 1000ppm
. mod. = Not Detected (&4 4))

2
3. MDL = Method Detection Limit (= ;% i p|4&*2iE )
4, B PRREE AN FARRRERFE LY TR EPRERE A A A BuH - HFz &, (The samples

was/were analyzed on behalf of the applicant as mixing sample in one testing. The above results
was/were only given as the informality value.)
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X BEY 4o BFEHET 0 MEAA SR EHRBZFE/I0O X
(The tested sample / part is marked by an arrow if it’s shown on the photo. )
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¥k 42 % & (End of Report) *x
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